Zhejiang Xinghai Energy Technology Co.Ltd
Testing report

Date. 201282H22H

TO, B Customer B Marketing [ 1Packing No. ’ 201202030
. Model No. HW 38120P Order No. | 201202206
Customer
- Code 7—-*
Delivery Date 2012-2-22 Qtys. 4pes.
Sampling B MIL-STD-105E [1Others Sampling Cstrict MNormal [OLoose
Standards _ method
Tested based on controll practices and testing before shipment as per ISO9001
g Test Delﬁ;twe |
: AQLand 3 :
No. Items Standards Features | ling CIES QuaEty ::_a m Rezult
| No. g = i'MI MA CRI
% clean.No distortion, no | i
leakage. heat-shrinkable |
film no damage, no i j
] Outlook | folds, no scratches, no qualified All I 10.65 (0, 1) | OK
: rust. E
2 ILength (mm) | <1453 1456-1458 | All | 1 1065 (0, 1) | OK
: 1 ' | 4. E
1 el <385 383-385 | All | 1 1065 (0, 1)| OK ]
(mm) |
| i |
4 |V<:=Itage (V) 1 =3.33 | 3.35V All I 10.65 (0, 1) OK
~ Internal | | |
S | Resistence | <8 2.0-2.5 All I 10.65 (0, 1) OK l.,t
(mQ) | |
6 Capacity (Ah) >3 >3 Al |s-104 (0, 1) | OK
| | | :
7 | Wrapped | Blue  Bue Al —| — |oOK *
___color | .r | _: b
. 81 Marking + - qualified | All | — = - OK
e - clean, beautiful, logo 5 | | |
| 9| packing | rdattachedatthe | o pgey | oAl | —| - ] ok |—
| | same location ; | | |
|
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Testing result ~ FatalCr: 0 SeriousMa: 0 Slight Mi: 0 Defective qtys.. 0 Defective Ratio. 0
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‘Final Results. FEQualified CINo-qualified
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Tested by: Zhang Suwen Proved by
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